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Applicant DONGNAN ELECTRONICS CO.,LTD

o Hk WHTERHLTIT X AL 288 5
Address  NO.288WEIQI RD, YUEQING ECONOMIC DEVELOPMENT ZONE,

PAF IR Z A i B b A B ol B R IA

The following sample(s) and sample infor mation was/wer e submitted and identified by/on the behalf of

the client

FEf 48R Sample Name L2 silver coating

B H 3 2019.11.07

Sample Received Date Nov. 7, 2019

FE AR H 35 2019.11.07-2019.11.18

Testing Period Nov. 7, 2019 to Nov. 18, 2019

Kk HRAE 2 K, 0 PR AR T A (PD), fR(Cd), “k(Hg), 75 is(Cr(VvI))
BEAT IR

Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg),
Hexavalent Chromium(Cr(V1)) in the submitted sample(s).

I 5 ey 45 2R HZ T

Test Method/Test Result(s) Pleaserefer to the following page(s).

* i z _ RN ﬁ_ - ’f"
Tested = /f]L Reviewed by AN (P

by

W H
L i /ﬁm 3 A 2019.11.18

Approved by
R IRG

SCut = 2P Lab Manager

No. R131271547
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#5448 Conclusion

DU i WIEIRHEAR S ZR
Tested Sample According to standar d/directive Result
o ¥k 8 RoHS$54 2011/65/EU K HAE1T H54
HEATRE fh - G
_ (EU) 2015/863 RoHS Directive 2011/65/EU
Submitted Sample PASS

with amendment (EU) 2015/863
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PEA 7RSI 45 S 1 BR 93 RoHSHE 4-2011/65/EU I HAB 1T 154 (EU) 2015/863% 5K [ FR A -
PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment (EU)
2015/863.
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K43 Test Method
H Lead (Pb) % Refer to |EC 62321-5:2013 ICP-OES
%% Cadmium (Cd) % Refer to |EC 62321-5:2013 ICP-OES
- 2% Refer to
7Kk Mercury (Hg) ICP-OES

IEC 62321-4:2013+AMD1:2017 CSV

NHrE& Hexavalent Chromium

|EC 62321-7-1:2015 UV-Vis
(Cr(VI))

K45 R Test Result(s)

J7 6k H B FRAE
3 7] z
WAL H Tested Item(s) #E3 Result MDL -
#r Lead (Pb) N.D. 2mgkg | 1000 mg/kg
% Cadmium (Cd) N.D. 2 mg/kg 100 mg/kg
7k Mercury (Hg) N.D. 2mg/kg | 1000 mg/kg

2

AN Hexavalent Chromium (Cr(V1)) N.D.” 0'1((:% gg)m 1000 mg/kg

FER ERAIHER Sample/Part Description  #{74% )2 Silvery plating

U PTG, 8, RZHERETEEWEH.

-N.D. = R (NT 530 PR EE JERR)

-mg/kg = ppm= F )i —

-1000 mg/kg = 0.1%

-LOQ = MR, HRIE R 0.10 pglem?

VNIRRT 0.0 pglom®, BES AR H AR .

R R T EIRRSE R 5 B e A2190298683101001E HAEH 1.4.1 FIMALL R
Remark:  The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL or LOQ)

-mg/kg = ppm = parts per million

-1000 mg/kg = 0.1%

-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm’

-YThe sample is negative for Cr(VI) — The Cr(V1) concentration is below 0.10 ug/cm?. The coating

is considered a non-Cr(V1) based coating.

-Thetest result(s) of samplethisreport isare presented in referenceto the result(s)

of sample No. 1.4.1 that reported in A2190298683101001E.
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1. 4% Lead(Pb), 4% Cadmium(Cd)

9 4 50 3L 50
Page4 of 5

G AR N K Z It
liVGrin gl ﬁﬁé i R P VLR Jm B A
Take a portion of — —N Take out the substrate after
the sample Add digestion reagent the plating had been dissolved
BT KER L I R B A B
F ICP-OES 4M 7 MEETKEHE R R R B A |
K— Make up with K—Transfer the plating digestive solutior
Analyzed by ICP-OES deionized water into a volumetric flask
2. 7k Mercury(Hg)
i A o B 2 e
liVGrin gl ﬁﬁé i R P VLR Jm B A
Take a portion of — —N Take out the substrate after
the sample Add digestion reagent the plating had been dissolved
= 7 ==\, &% = 4 \‘*‘il 'f?E‘Z_ZL‘
Fl ICP-OES 4M 7 MEETKEHE R R R B A
K— Make up with K—Transfer the plating digestive solutior

Analyzed by ICP-OES

deionized water

into a volumetric flask

3. AMr#& Hexavalent Chromium(Cr (V1))

LR T FH 7K A T I I Sk
EX@EUM‘E&*‘? HH (*‘}lélill:lglﬁ H ?%7}(17«!& H:lcmzlml_) JI/EJ'JFIZ/T j&ﬁr HH
Take a portion of —> Extraction with boiling water —> Filter and remove

h | (Theratio of sample areato boiling water th |

e volumeis 1 cm?to 1 mL) € sample

H UV-Vis 5 #T NI Eal( TR pH
Adjust the pH value
Analyzed by UV-Vis —  Addtestsolution [ J i

of the solution

N\ 70wy X /
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B A
Photo(s) of the sample(s)
X
&
*Khk ﬂi%: %ﬂi‘ *Khk \,\:
*** End of Report *** v

751 Statement:

LAGINR A TCHEE NSy L FH T Rl U 5% 2 o

Thisreport is considered invalid without approved signature, special seal and the seal on the perforation;
A B AE B AR, R RO L SE 40T, CTI AR AL S BUSE

The sample(s) and sample information was/were provided by the client who should be responsible for the
authenticity which CTI hasn’t verified;

B R £ BN 32 R i 4 5

The result(s) shown in this report refer(s) only to the sample(s) tested;

ANRZ CTI PR, A AR S

Without written approval of CTl, this report can’t be reproduced except in full;

SAMRL IR & TP IS N AR RO R R, BLh SO S

In case of any discrepancy between the English version and Chinese version of the testing reports (if generated),
the Chinese version shall prevail.




